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1. Sample data

Evidence Number: VZ020181046

Sample: Gypsum plaster light , T.M.Power Plast*

Date of sample delivery: 27.6.2018

Sampling method 1 undamaged packaging

Method of the sample According to the instructions in CSN EN 13279-2.
preparation: Water consumption: 520 g / 1000 g of dry mix

Test body maturing time: 7 days

Data of sampling conditions, plan and sampling procedure, if necessary, the name of the person
performing the sampling are listed in the minutes of sampling, which is stored in the testing department

2. Test methods
EN 13279-2:2014 Gypsum binders and gypsum plaster - Part 2: Test methods.

Deviations from a standard procedure or the use of non-standardized methods: were not applied.

3. Testresults
The tests were carried out on: 9.7.-16.7.2018
The tests were performed by: Marie KubeSova

Date about person performing the test, testing equipment and about test conditions are listed in test
minutes. All measurement and test equipment are calibrated according to valid plan of the testing
department.

3.1 Determination of adhesion to substrate according to EN 13279-2, Art. 4.6

Determined value [MPa]
individual average Lperarbedydanens
0.18 100% in substrate (c)
0.19 100% in substrate (c)
plasterboard 0.20 0.19 100% in substrate (c)
0.19 100% in substrate (c)
0.18 100% in substrate (c)
1.12 100% in gypsum plaster (b)
1.18 100% in gypsum plaster (b)
concrete 1.19 1.17 100% in gypsum plaster (b)
1.19 100% in gypsum plaster (b)
1.18 100% in gypsum plaster (b)
0.41 100% in substrate (c)
0.36 100% in substrate (c)
porous concrete 0.38 0.39 100% in substrate (c)
0.40 100% in substrate (c)
0.39 100% in substrate (c)
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3.2 Determination of flexural and compressive strength according to EN 13279-2, Art. 4.5.4 and
4.5.5

Determined value [MPa]
individual average
2.20

Flexural strength 2.28 218
2.07
6.70
6.92

: 6.43
Compressive strength 683 6.84

6.91
7.24

3.3 Determination of setting time according to EN 13279-2, Art. 4.4.2 (Vicat cone test method)
Beginning of the hardening: 360 min.

END OF THE TEST REPORT
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